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Trace; MaxHold RBW: 1 MHz 5727.85 MHz
Detector: PK VBW: 3 MHz \
PASS Offset: 18.9dB SWT: 1.01ms 63.20 dBuV/m
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7.6.11 CDD/SDM Radiated Band Edge Measurements (40MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Peak: 5149.10 MHz, 64.37 dBuV/m
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Plot 7-1023. CDD (Pk & Avg, Ch.38, 802.11ax(SU), MCS3)
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Plot 7-1024. CDD (Pk & Avg, Ch.38, 802.11ax(SU), MCS5)
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Plot 7-1025. SDM (Pk & Avg, Ch.46, 802.11ax(SU), MCSO0)
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Plot 7-1026. SDM (Pk & Avg, Ch.46, 802.11ax(SU), MCS3)
. RBW: 1 MHz  peak: 5149.20 MHz, 66.91 dBuV/m
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Plot 7-1027. SDM (Pk & Avg, Ch.46, 802.11ax(SU), MCS5)

PCTEST

Proud to be pant of @ element

FCC ID: BCGA2588
IC: 579C-A2588

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2111150078-07.BCG

Test Dates:
12/02/2021- 02/06/2022

EUT Type:
Tablet Device

Page 326 of 352

© 2022 PCTEST

V 10.5 12/15/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @ element
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Plot 7-1028. SDM (Pk & Avg, Ch.54, 802.11ax(SU), MCSO0)
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Plot 7-1029. CDD (Pk & Avg, Ch.54, 802.11ax(SU), MCS3)
RBW:1MHz  peak: 5351.60 MHz, 66.28 dBuV/m
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Plot 7-1030. SDM (Pk & Avg, Ch.54, 802.11ax(SU), MCS5)

Field Strength (dBuV/m) Field Strength (dBuV/m)

Field Strength (dBuV/m)

RBW: 1 MHz  peak: 5355.10 MHz, 68.03 dBpV/
Pook S : . , 68. HV/m
PASS ; peakoﬂ;:‘t ‘1%?.%% JBw: 3 Mz Avg: 5351.05 MHz, 50.88 dBpV/m

1404

1204

1001

80 4

R\

Mg s SRR AN il !

604

404

r T T T T y v T T
5275 5290 5305 5320 5335 5350 5365 5380 5395 5410 5425
Frequency (MHz)

Plot 7-1031. CDD (Pk & Avg, Ch.62, 802.11ax(SU), MCS0)
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Plot 7-1032. CDD (Pk & Avg, Ch.62, 802.11ax(SU), MCS3)
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Plot 7-1033. CDD (Pk & Avg, Ch.62, 802.11ax(SU), MCS5)
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mﬂg Peak: 5469.20 MHz, 63.36 dBuV/m
.01ms Avg: 5459.40 MHz, 47.79 dBpV/m
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Plot 7-1034. CDD (Pk & Avg, Ch.102, 802.11ax(SU), MCSO0)
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Plot 7-1035. CDD (Pk & Avg, Ch.102, 802.11ax(SU), MCS3)

Peak: 5467.40 MHz, 62.98 dBuV/m
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Plot 7-1036. CDD (Pk & Avg, Ch.102, 802.11ax(SU), MCS5)
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Plot 7-1037. CDD (Pk & Avg, Ch.110, 802.11ax(SU), MCSO0)
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Plot 7-1038. CDD (Pk & Avg, Ch.110, 802.11ax(SU), MCS3)
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Plot 7-1039. CDD (Pk & Avg, Ch.110, 802.11ax(SU), MCS5)
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Plot 7-1040. (FCC Only) SDM (Pk & Avg, Ch.118, 802.11ax(SU),
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Plot 7-1041. (FCC Only) SDM (Pk & Avg, Ch.118, 802.11ax(SU),
MCS3)

3 RBW:1MHz  peak: 5467.75 MHz, 62.25 dBuV/)
Peak Trace ; eak: . z, HV/m
PASS i s soam Vo 3 O 58,50 MHz. 48.86 aBvim

1401

120

1004

@
=]
L

Field Strength (dBuV/m)

@
=}
L

P

AR
_arartY
L SURBRSEE,

404

T T v T T T v T T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-1042. (FCC Only) SDM (Pk & Avg, Ch.118, 802.11ax(SU),
MCS5)

Peak: 5468.00 MHz, 60,20 dBpV/m

Peak: 5466.25 MHz, 60,37 dBuV/m

Trace: MaxHold RBW: 1 MHz 5726.40 MHz
Detector: PK VBW: 3 MHz (
PASS Offset: 18.2dB SWT: 1.01ms 62.34 dBuV/m
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Plot 7-1043. (FCC Only) SDM (Pk, Ch.126, 802.11ax(SU), MCS0)

Trace; MaxHold RBW: 1 MHz 5728.40 MHz
Detector: PK VBW: 3 MHz 1
PASS Offset: 17.2dB SWT: 1.01ms 63.04 dBuV/m
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Plot 7-1044. (FCC Only) SDM (Pk, Ch.126, 802.11ax(SU), MCS3)

Trace; MaxHold RBW: 1 MHz 5726.50 MHz
Detector: PK VBW: 3 MHz y
PASS Offset: 18.8dB SWT: 1.01ms 63.47 dBuV/m
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Plot 7-1045. (FCC Only) SDM (Pk, Ch.126, 802.11ax(SU), MCS5)
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Trace; MaxHold RBW: 1 MHz 5725.30 MHz
Detector: PK VBW: 3 MHz y
PASS Offset: 16.5dB SWT: 1.01ms 63.13 dBuV/m
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Plot 7-1046. CDD (Pk, Ch.134, 802.11ax(SU), MCS0)

Trace: MaxHold RBW: 1 MHz 5726.35 MHz
Detector: PK VBW: 3 MH .
PASS Offset: 18.20B SWT: 1.01ms 63.07 dBuV/m
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Plot 7-1047. CDD (Pk, Ch.134, 802.11ax(SU), MCS3)
Trace: MaxHold RBW: 1 MHz 5726.35 MHz
Detector: PK VBW: 3 MH 4
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Plot 7-1048. CDD (Pk, Ch.134, 802.11ax(SU), MCS5)

Trace; MaxHold RBW: 1 MHz 5647.75 MHz
Detector: PK VBW: 3 MHz y
PASS Offset: 17.6dB SWT: 1.01ms 63.52 dBuV/m
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Plot 7-1049. CDD (Pk, Ch.151, 802.11ax(SU), MCS0)
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Plot 7-1050. CDD (Pk, Ch.151, 802.11ax(SU), MCS3)

Trace: MaxHold RBW: 1 MHz 5650.25 MHz
Detector: PK VBW: 3 MHz 3
PASS Offset: 17.6dB SWT: 1.01ms 63.47 dBuV/m
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Plot 7-1051. CDD (Pk, Ch.151, 802.11ax(SU), MCS5)
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Plot 7-1052. CDD (Pk, Ch.159, 802.11ax(SU), MCS0)
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Plot 7-1053. CDD (Pk, Ch.159, 802.11ax(SU), MCS3)
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Plot 7-1054. CDD (Pk, Ch.159, 802.11ax(SU), MCS5)
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7.6.12 CDD Radiated Band Edge Measurements (80MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

Peak: 5149.00 MHz, 62.04 dBuV/m
Avg: 5146.20 MHz, 51.29 dBuV/m
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Plot 7-1056. CDD (Pk & Avg, Ch.42, 802.11ac, MCS3) Plot 7-1059. CDD (Pk & Avg, Ch.58, 802.11ac, MCS3)
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Plot 7-1057. CDD (Pk & Avg, Ch.42, 802.11ac, MCSb5)
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Plot 7-1060. CDD (Pk & Avg, Ch.58, 802.11ac, MCS5)
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Trace: MaxHold RBW: 1 MHz 5726.60 MHz
Detector: PK VBW: 3 MHz 1
PASS Offset: 16.5dB SWT: 1.01ms 63.21 dBuV/m
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Frequency (MHz)
Plot 7-1067. (FCC Only) CDD (Pk, Ch.122, 802.11ac, MCS0)

Trace: MaxHold RBW: 1 MHz 5727.60 MHz
Detector: PK VBW: 3 MHz y
PASS Offset: 16.5dB SWT: 1.01ms 63.12 dBuV/m
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Plot 7-1068. (FCC Only) CDD (Pk, Ch.122, 802.11ac, MCS3)
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Plot 7-1069. (FCC Only) CDD (Pk, Ch.122, 802.11ac, MCS5)
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Trace: MaxHold RBW: 1 MHz 5644.75 MHz
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Plot 7-1070. CDD (Pk, Ch.155, 802.11ac, MCS0)
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Plot 7-1071. CDD (Pk, Ch.155, 802.11ac, MCS3)
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Plot 7-1072. CDD (Pk, Ch.155, 802.11ac, MCS5)
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Trace: MaxHold RBW: 1 MHz 5933.25 MHz
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Plot 7-1073. CDD (Pk, Ch.155, 802.11ac, MCSO0)

Trace: MaxHold RBW: 1 MHz 5927.25 MHz
Detector: PK VBW: 3 MHz .
PASS Offset: 17.3dB SWT: 1.01ms 63.11 dBuV/m
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Plot 7-1074. CDD (Pk, Ch.155, 802.11ac, MCS3)
Trace: MaxHold RBW: 1 MHz 5927.25 MHz
Detector: PK VBW: 3 MHz )
PASS Offset: 17.3dB SWT: 1.01ms 63.08 dBuV/m
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Plot 7-1075. CDD (Pk, Ch.155, 802.11ac, MCS5)
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